S8

FEAL R (FMERD

PyBH BSR4 f

: ﬂt@ L SR

FEH A CRTALIED



Bral.
©

>
_—_-1 - i %ﬁ
£ O
> // // \\ l\\ o
PE M TEHIER e ms s
s ggﬂl IE% ﬁ% Fumpl = Che
CE R
i ; -
5
g =
of
ey 75 al
730mm 470mm

PLERSME RS



1. EESEWHT AR,
2. CREZEEERETA L.
3. CKIREE (3) K, BEEWHMEWE

A RIEHAT AN A -

()
1. B YR IESLIE N

2. FTHHIEA R
YHJFEI A B AL T “ON” B
——— MR R AT o
———HFEIF IR
——— A 3
———AF N, KIS
WSEHL B FARE 1E, 57 B4 T FEED/RESET 4, MLEsEkE AZIRSE.



g b wWwN B
VA

A T AR

] 0 Q
\

N

L
CNPISS
(=) IX7W
W TN R BRI AT 1K
b B E TR S A M T AR B
LT T, BHIEARE 15 2 200,

% N IR .
HLAS E B4 53838 -



EAR AT 5
QL' DR ik
1. Reblas e by (EFEf b 553, REVES SRR Rins. (nh
FRTR)

2+ U NIEWILHIBATIE T . R B s el RSP s

3. FEA T mGEd YR, IR T A, TR TR L R

4, Rl T A NS, 2 T AlAE BN ST o8 LS i, MR
BT R Yl Ra k.

5. MEANTAREHEAR G, WHEOTILE R 5 — A&, 8 — TAEE e
o

e FOTRPEIT R, P T 2EERL) 2 70 B a) I FA



(f) VAS
1. IR
(D) KR B i &1 ies%, nPB g KT E K,
(2) W K R E AN T, RS 7] R
(3) RN . LR IEILHL, LRk, IR — BHARRIEIL TR,
I AN — EIE T
2. B hndzEn
(L Barfetl. % N, PlLasB.
(2) RFERAT. e TR, HEEE, REIREE.
(3) AN ZigdlmE “ON” (YEFE 1-10)F1 “OF” SR ii 5 ¥4 I 8] o
WLV AT R] 3 4 20N Tk FAERE & 5 ATV A, T fiiay +
R & LT
(73)  ArmET
1. Jigidigee (1D
2. AR H 2 5 3 2 M RIFE RS, I YE AL L PP ARG BE 0.5-1.0mm.
3. A4 H 5 2 MBIFERY, ffiH %A L PP % 92 0.5-1.0mm.



W — ;’\\ /}
e

T X (
T
\b—g“
<

=, #B55sF

1. EMIRR B T SR a B, SN e S, wr AT B4, RASRREMa Tk /7

2. BLERAEAEH Z BrEXHE T AT (B s ). 3. BRI U4 <
THERE T

3 LT A K B B EN S, BB )RR .

Ay AL T .

EMEPSVA AL
5. RHEHI—F)5, 5 ARe IR & S T .
6. Wozhf, EEERD).



mE

ILIN

Jazzng

01 °2ND

744 Yove

6°ZND 8°2ND 91°ZND L'ZND

AALVEH

1A /a8

LN

G 'ZND 92N VI'OND €1 ZN) G OND

PUEND € °END 9 "ENDZ ENDS eND 9°1ND

NIS INVIS NAS NOVE/Gad N3S NO

TL1SOd NAS HWOH

1010} uey 1010} NorgRpa

T010) JIa[rag

1°IND LCIND Z7IND

zieNd 11 N7u peZN) 0172ND € IND ¥UND £°PND S
( \__ow NO- _Bfe
o ﬁm ﬁu
MSa 8808-HM
paeoq [0X3U0)

01°IND 6°IND 8°IND  G°IND ¥ IND €7IND

fay Wil ONI100D

€A

rav dALvaH

A
A

fav aa3d fay NOTSN:L

A011

Ve L

@ i s

JWVT HIMOd

VE AD:



TR T R




KEY PART NO DESCRIPTION QT
1 98-01000-01 Main Body 1
2 88-0908-026-A0 Guide Block(Left) 1
3 88-0908-027-A0 Guide Block (Right) 1
4 88-0908-021-A0 Heater Guide Bar 1
5 88-0908-020-A0 Cutter Box Cover 1
6 98-01006-01 Cover 1
7 88-0908-028-A0 Strap guide 1
8 88-0908-025-A0 Cam Shaft 1
9 88-0908-007-A0 Feed & back Cam 1
10 88-0908-003-A0 Grip Cam (Right) 1
11 88-0908-004-A0 Heater Cam 1
12 88-0908-002-A0 Cutter Cam 1
13 88-0908-001-A0 Slide Plate Cam 1
14  88-0908-005-A0 Grip Cam (Left) 1
15 88-0908-043-A0 Spacer 1
16 98-01108-01 Worm 1
17 98-01109-01 Sensor Cam 1
18  98-01110-01 Washer 2
19  88-0908-018-A0 Cutter spring frame 1

25  98-01301-01 Worm shaft 1
26  88-0908-006-A0 Tension Cam 1
27  88-0908-042-A0 Spacer 2
28  88-0908-041-A0 Spacer 2
29  88-0908-040-A0 Spacer 1
30  88-0908-044-A0 Spacer 1
31  88-0908-045-A0 Spacer 1

100  GRSL704 Grease Seal Ring 704 1

101  V-165-15A Limit Switch(LS1,LS2) 2

102 KED5-8 Key, 5-8 1

103  KED5-25 Key, 5-25 1

104 KED5-60 Key, 5-60 1

105  STWN-20 Ring S-20 1

107  BEARING-6004 Bearing, 6004ZZ 2

108  BEARING-6202 Bearing, 6202ZZ 1

109 M1-120-220 M1 Motor 220V120W 1

110 CB410 Socket head cap screw, M4X10 3

111 CB415 Socket head cap screw, M4X15 6

113  CB520 Socket head cap screw, M5X20 8

114 CB615 Socket head cap screw, M6X15 1

115 CB620 Socket head cap screw, M6X20 4

116 NSE315 Hex Bolt M3X15 4

117 NSE408 Hex Bolt M4X8 6

118 NSE410 Hex Bolt M4X10 o

119 PWEF3 M3,Plain washer 4

120 PWF6 MO6,Plain washer 4

121 RCB615 Hexaqon Bolt, M6X15 2

122 SLW3 M3, Lock wacher 4

123 SLW6 M6, Lock wacher 6

124 LBNRO4 M4,Hex nut 4

125  MSSF608 Set Screw M6X8 2

126 MSSF506 Set Screw M5X6 1

10



KEY  PART NO DESCRIPTION Q1Y
1 88-0908-024-A0 Jaw(Left) 1
2 98-01202-01 Tappet 3
3 98-01203-01 Hook Bolt 3
4 88-0908-022-A0 Jaw (Right) 1
5 88-0908-023-A0 Welding Clamp 1
B 98-01204-01 Light & left Cutter Spring 2
7 88-0908-070-A0 Middle Cutter Spring 1
8 88-0908-071-A0 Cutter spring 3

100  BEARING-635 Bearing, 63527 3

101 CB410 Socket head cap screw, MAX10 3

102 MS512 Pin 5-12 3

11






KEY  PART NO DESCRIPTION Q' TY
2 98-01402-01 Arm 1
3 98-01403-01 Arm Spcacer 1
5 98-01501-01 Separator Arm Shaft 1
6 98-01601~01 Separator 1
7 88-0908-017-A0 Slide Table 1
8 98-01603-01 Baffle Plate 1
9 98-01604-01 LS4 Actuator 1
15 98-01802-01 Spring(Arm) 1412 1
17 98-01804-01 Spring(Slide plate)0606 2
100 BEARING-635 Bearing, 63522 1
101  MS512 Pin 5-12 1
102 LFZB1020 Metal Bush 10-20 1
103 NETW-9 Ring E-9 2
104  CB308 Socket head cap screw, M3X8 2
107  CB418 Socket head cap screw, M4X18 1
113 NSE315 Hex Bolt M3X15 2
115  SLW3 M3, Lock wacher 4
117  PWF3 M3, Plain washer 2
118  LBNRO4 M4, Hex nut 2
119  LBNRO5 M5, Hex nut 2
120 K1 limit Switch(LS4) 1
121  MSSF408 Set Screw M4X8 2

13



NN InAERE

14



KEY  PART NO DESCRIPTION Q' TY
| 98-01401-01 Heater Arm Shaft 1
2 98-01402-01 Arm 1
3 98-01403-01 Arm Spcacer 1
4 98-01404-01 Hock Bolt 1
10 98-01701-01 Heater Holder 1
11 98-01702-01 Heater Holder Plate 1
12 98-01703~01 Heater 1
13 98-01704-01 Heater Cover 1
14 98-01705-01 Heater Mica PLATE 1
15 98-01802-01 Spring (Arm) 1412 1
16 98-01803-01 Spring (Heater) 1008 1
100  BEARING-635 Bearing, 63522 1
101 MS512 Pin 5-12 1
102 LFZB1020 Metal Bush 10-20 1
103  NETW-9 Ring E-9 2
105  CB410 Socket head cap screw, M4X10 3
106 CB415 Socket head cap screw, MAX15 1
108  CB435 Socket head cap screw, M4X35 1
111  CB525 Socket head cap screw, M5X25 2
112 CB540 Socket head cap screw, M5X40 1
114  NSE410 Hex Bolt M4X10 2
116 SLWw4 M4, Lock wacher 3
118  LBNRO4 M4, Hex nut 1
119 LBNRO5 M5, Hex nut 1

15



5K I8

L

12

114

13

14

11

105

10

106

118

16



KEY  PART NO DESCRIPTION 1Y
1 88-0904-050-A1 Tension arm 1
2 88-0904-117-A1 Tension rooler fixed shaft 1
3 88-0904-118-A1 Tension roller 1
4 8§8-0904-119-A1 Tension arm fixed shaft 1
5 88-0908-015-A0 Washer 1
100  6000ZZ Bearing 6000ZZ 2
101 CB512 Sock head cap screw, M5X12 1
102 SLW5 Lock washer M5 1
103 LBNR6 Hex nut M6 1
104 SLW6 Lock washer M6 1
105 PWF6 Plain washer M6 1
106 LBNR8 Hex nut M8 2
107 PHS8 Pillown ball 1
108 SLW6 Lock washer M6 1
109 PWF6 Plain washer M6 1
110  STWN12 Ring S-12 1
111 RTWN22 Ring R-22 1
112 LFZB12-12 Metal bush12-12 2

=+

718

17



KEY PART NO DESCRIPTION Q' TY
L 88-0904-111-Al Chute 1
2 88-0905~001-A0 PP band guide plate 1
3 88-0905-002-A0 Chute cover(L) 1
4 8R-(805-003-A1 Chute cover (M) I
5 88-0905-004-A1 Chute cover(R) 1
6 85-0907-001-A0 Ls3 fixed frame 1
100 RS~BO3NO .53 i
101  CB303 Sock head cap screw, M3X5 2
102 CB408 Sock head cap screw, M4X8 8

103 €CB540 Sock head cap serew, M5X40 3
104 FB410 Flat head cap screw M4X10 3
105  SLw4 Lock washer M4 6

106 SLW5 Lock washer M5 3

107  PWF4 Plain washer M4 8

T KEERE

112




_KEY  PART NO DESCRIPTION _ Q1Y
1 88-0904-052-A0 Tension roller arm 1
2 88-0904-053-A0 Feed & back roller arm 1
3 88-0904-115-A1 Double arm fixed shaft 1
B 88-0908-014-A0 Spacer 1
5 88-0908-019-A0 Spring sheet 2
6 88-0908-029-A0 Tension spring 1
7 88-0908-030-A0 FEED & back Spring 1
100 63527 Bearing 635ZZ 2
101  PHSS Pillown ball 1
102  PHS6 Pillown ball 1
104  SSPR5-10 Spring pin5X10 2
105  LFZB10-10 Metal bush10X10 2
106  NETW9 Ring E-9 3
107  LBNRS Hex nut M8 3
108 LBNR6 Hex nut M6 3
109  LBNRS Hex nut M5 1
110  CB520 Sock head cap screw, M5X20 1
111  CB880 Sock head cap screw, M8X80 1
112 CB675 Sock head cap screw, M6X75 1

19



+=. R

20



KEY
1
2
3
1
5
6
7
8

100
101
102
103
104
105
106
107
108
109
110
111
112
113

PART NO

DESCRIPTION Q' TY

88-0904-054-A0 Feed rooler(Follower) 1
88-0904-051-A0 Feed follower rooler lever 1
88-0904-060-a0 Feed block 1
88-0908-010-A0 Assistant roller 1
88-0908-013-A0 Assistant roller shaft 1
88-0908-011-A0 Space 1
88-0908-012-A0 Space 1
600-0907-001-A0 Assistant band guide frame

98-03405-01 Magent 1
60877 Bearing 60877 4
6000ZZ Bearing 6000722 2
PHS6 Pillown ball 1
STWN12 Ring S-12 1
RTWN22 Ring R-22 1
FB308 Flat head cap screw M3X8 2
CB615 Sock head cap screw, M6X15 2
CB410 Sock head cap screw, M4X10 5
SLW6 Lock washer M6 3
SLW4 Lock washer M4 5
PWF6 Plain washer M6 3
PWF4 Plain washer M4 5
LBNR6 Hex nut M6 2

21



T=. ARARE

22



KEY  PART NO _DESCRIPTION Q' TY
1 88-0903-002-A2 Feed gear shaf't 1
2 88-0903-003-A2 Feed gear 1
3 88-0904-114-A1 Feed roller 1
4 88-0908-031-A0 Space 1
5 88-0903-005-A2 Gear (M) shaft 1
6 88-0903-004-A2 Gear (M) 1
7 88-0903-007-A2 Tension gear shaft 1
8 88-0903-006-B1 Tension gear 1
9 88-0904-113-A1 Tension roller 1
10 88-0903-008-A2 Tension gear (0) 1
11 88-0903-009-A1 Space 1
12 88-0904-061-A0 Gear box (F) 1
13 88-0904-062-A0 Gear box (R) 1
14 M2-120-220 Motor 120W/220V 1
100 600122 Bearing 600122 1
101 62877 Bearing 6287Z 2
102 600077 Bearing 6000ZZ 2
103 680472 Bearing 680477 1
105  KEG410 KEY4X10 1
106  KES408 KEY4X8 2
107 KES508 KEY5X8 1
108  KEG532 KEY5X32 1
109  STWN12 Ring S-12 1
110  STWN15 Ring S-15 1
111 CB512 Sock head cap screw, M5X12 1
112 CB615 Sock head cap screw, M6X15 4
113 SLwé Lock washer M6 4
114  SLW5 Lock washer M5 1
115  PWF6 Plain washer M6 4

23



A

b 1 o
Iy

+.

=\
\ = @j}\\‘
&

P b
@&;@o

N

—KEY _PART NO,

15

DESCRIPTION

12 600-0909-001-A0
13 600-0909-002-A0
14 600-0909-003-A0
15 600-0909-004-A0
16 600-0909-005-A0
17 600-0909-006-A0
19 600-0909-007-A0
20 600-0909-008-A0

Plastic roller
Roller frame

Reel shaft

Y-type washer
Brake lLever
Collar

Reel nut handwheel
Left bracket

22 600-0909-009-A0 Spacer
23 600-0909-010-A0 Brake Pad
25  600-0909-011-A0 Pin

30 600-0909-012-A0
32 600-0909-013-A0
39 600-0909-014-A0

Reel Brake Lever Guide
Plastic flange
Reel center claw

100 STWN25 Ring, S$-25

101 CB612 Socket head cap screw, M6%12
102 SLWé Lock washer, M6

103 PWF6 Plain washer, M6

105 CBS8S80O Socket head cap screw, M8*80
106  PWF8 Plain washer, M8

108  LFZB0812

Metal Bush, MB0812

111 212CR8 Spring pin-CR8
129  153W10 Transparency duct
130  211C001 Ringent pin

24

N'—P‘N'—'—Nmm—-’“N'-"—'-'NN'—'—"—'—-—"—'—E
-



T3

1 i A 4H A

A}

105
114\5
118—

25



- s taae v A

DESCRIPTION

25  PC-KH-8088 Control PC board asse, KH-8088 1
26 4B-07000-260 Radiator 1
28  7-06000~150 Connector nut 4
102 153K060 Knob 1
104 200E03010 Phillips head machine screw, M3%10 4
105 200E04008 Phillips head machine screw, M4*8 2
113  PWF3 Lock washer, M3 8
114  PWF4 Lock washer, M4 2
117  SLW3 Plain washer, M3 4
118  SLw4 Plain washer, M4 2
120 LBNRO3 Hex nut, M3 4
122 103B1022045 Transformer, 100V-120V/22V, 45W 1
122 103B2322045 Transformer, 220-230V/22V, 45W 1
124 116CD024 Smoke fan 24VDC 1
126  104A000B Power switch, 22%32 B/B 3P 1
127 104F500 (PB0) Push Button Switch 1
128  108BK5-JP Potentiometer, adjustable VR-3KB 4
145 153M002 Buzzer (DC24V) 1

26



TIE A

27




PART NO

DESCRIPTION

29
33
34
34
34
37
39
40
45
45
45
46
A1
41
a7
48
19
50
51
52
53
54
55
56
57
58
101
103
107
109
110
111
112
113
114
115
116
11
118
119
120
121
122
123
124
126
127

600-0908-001-A0
600-0908-002-A0
600-0908-003-A0
600-0908-004-A0
600-0908-005-A0
600-0908-006-A0
600-0908-007-A0
600-0908-008-A0
600-0908-009-A0
600-0908-010-A0
600-0908-011-A0
600-0908-012-A0
600-0908-013-A0
600-0908-014-A0
600-0908-015-A0
600-0908-016-A0
600-0908-017-A0
600-0908-018-A0
600-0908-019-A0
600-0908-020-A0
600-0908-021-A0
600-0908-022-A0
600-0908-023-A0
600-0908-024-A0
600-0908-025-A0
600-0908-026-A0
600-0908-027-A0
600-0908-028-A0
600-0908-029-A0
600-0908-030-A0
600-0908-031-A0
600-0908-032-A0
600-0908-033-A0
600-0908-034-A0
600-0908-035-A0
227BB-5012
200106012
200H06015
220K0804022
FB408

CB408

SLW4

PWF4

LBNROS
200C05035

SLWS

CB512

200E04010
CB508

60877

LBNRO6
LFZB1010

SLW6

PWF6

212BSP03
220K0805012

Machine body

Top cover

Cover

Sponge sleeve

Arch corner

Bandway shaft

Band way supportor

Guider

Aluminum Bandway

Arch flap (15mm), 269mm
Guide bandway (down), ASSE
GUIDE BANDWAY (UP) ASSE. 12MM
GUIDE BANDWAY (UP) ASSE. 15MM
GUIDE BANDWAY (UP), ASSE. 9MM
Bracket

Bracket shaft

Grip ball shaft

Guide bandway(up) flap

Guide bandway(up) flap 15MM
Guide bandway(up) flap 9mm
Guide bandway(up) flap pin
Guide bandway (up) baser, 12MM
Guide bandway (up) baser, 15MM
Guide bandway(up) baser 9mm
Guide bandway (down) flap (1)
Rh. bandway flap pin (rear)
Guide bandway (down) baser
Guide bandway (down) flap pin
Guide bandway (down) flap(II)
Chute Lever

Connecting plate

Arch hinge

Arch hinge pin

Bandway flap pin

Collar

Grip ball (Black)

Truss head machine screw, M6¥12
Truss head machine screw, M6%15

Rh. bandway flap spring 0.8%4*22

Flat head cap screw, M4*8
Socket head cap screw, M4*8
Lock washer, M4

Plain washer, M4

Hex nut, M5

Hex bolt, M5%35

Lock washer, M5

Socket head cap screw, MG*12

Phillips head machine screw, MA*10

Socket head cap screw, M58
Ball bearing, 608ZZ

Hex nut, M6

Metal Bush, MB1010

Lock washer, M6

Plain washer, M6

Pushing nut 3MM

Arch hinge spring 0.8%5%12

28

=3
DO DD b e B e e e Ly
<

ek RS D B0 O e i B DD e RO DD e e

A B D 00D 00— B =W o




